
Water Master Plan
City of Greeley
1 October 2003

Water & Sewer Department
1100 10th Street, 3rd Floor
Greeley, C0  80631

(970) 350.9291
www.ci.greeley.co.us

....

....

....

....



....

....

....

....

....

....

....

....

....

....

....

....

....

....

....

....

....

....

....



Contents
City of Greeley Water Master Plan i

Table of Contents

Executive Summary ......................................................................1
Driving Factors and Key Objectives ...........................................................1
Future Demand: Unlimited Growth Potential..............................................1
New Supply Options....................................................................................2
[...]
Summer
2004

Summer
2007

May need changes at Boyd Lake
Plant to reduce TTHMs. May
need changes at both plants to
reduce TOC. Changes could
include change in disinfectant,
change in primary process, or
practice enhanced coagulation.

Long-Term 2
Enhanced Surface
Water Treatment
Rule

Summer
2003

Summer
2004

Summer
2007

Additional monitoring for crypto
will be required. May need to add
or change treatment processes
depending on the results of
monitoring. Bellvue is at greater
risk of needing modifications than
Boyd Lake based on historical
monitoring.

Ground Water Rule May 2003 Fall 2003 Fall 2006 N/A. No ground water sources
are used for drinking water.

Endocrine
Disruptors

Unknown Unknown Unknown This issue is currently under
study. Greeley is at less risk than
many utilities due to high quality
water sources that are also high
in the watershed. Regulations
are probably 10 years or more
away.

Terrorist Agents Unknown Unknown Unknown This issue is currently under
consideration. Normal common-
sense precautions are warranted
(such as fencing, lighting and
locks). Note that a vulnerability
assessment was completed by
March 2003.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan72

Potential Solutions to Existing Vulnerabilities
Both regulations and treatment processes are continually evolving. The treatment options were evaluated
with respect to known regulations, whether existing or proposed, and consideration given to future
treatment processes.

The following table presents potential solutions to the vulnerabilities of the existing facilities included in
Chapter 3. Greeley’s Current System.

Table 13. Plant Vulnerabilities and Potential Solutions

Vulnerability Bellvue Boyd Lake

Aging Infrastructure Upgrade consistent with any
expansion plans considered to
meet future needs.

Not Applicable

Capacity Limitations Expand as appropriate to meet
future needs.

Expand as appropriate to
meet future needs.

Lack of Redundancy Incorporate new systems. Not Applicable

Acute Contamination of
Raw Water Sources

Update Emergency Operating
Plan.

Update Emergency Operating
Plan.

Chronic Microbial
Contamination of Raw
Water Sources

Future treatment should meet the
proposed Long-Term rule for
removal of microbial
contaminants.

Based on historical levels
of microbial contamination,
the Boyd Lake Plant
currently meets the draft
Long-Term rule.

Filter Backwash
Recycling

Treatment may be needed in the
future. Allow physical space and
hydraulic capacity for future
treatment process.

Add filter-to-waste piping with
next improvement or
expansion. Treatment may be
needed in the future. Allow
physical space and hydraulic
capacity for future treatment
process.

Future Regulations Allow physical space and
hydraulic capacity for future
treatment processes.

Allow physical space and
hydraulic capacity for future
treatment processes.

Evaluating Treatment Options
Treatment options need to meet two basic criteria.

� Provide adequate capacity to meet projected demands.

� Provide adequate treatment to meet health, safety and aesthetic standards.

Expansions in treatment capacity should match the timing of water demand increases; however, the
larger the expansion, the greater the economics of scale. Therefore, the treatment options were
developed in 40-mgd units (with four 10-mgd increments in each). This increment approach allows for
staging of capacity increases and mixing and matching of different options. A brainstorm list of potential



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan 73

treatment systems included both plant locations and treatment types. The treatment alternatives were
evaluated and compared using predefined criteria (developed prior to identifying alternatives) that include
the following categories.

� Physical, Technical

� Legal, Institutional, Political, Regulatory

� Social, Third Party

� Economic

� Environmental

The brainstorm list of treatment alternatives included the following.

� "Virtual capacity" by building large volumes of in-town finished water storage (discussed below).

� New regional plants with one or more water providers at Fort Collins, Soldier Canyon, Loveland,
Windsor, and/or Johnstown.

� New plant owned and operated solely by Greeley in a different location from Boyd Lake or
Bellvue.

� Boyd Lake Plant expansion considering conventional treatment and membranes.

� Bellvue Plant expansion considering variations on conventional treatment and membranes.

For "Virtual Capacity" a system can be configured to meet the peak demand either by:

� Constructing adequate treatment and transmission capacity to meet the peak demand, or by

� Constructing finished water storage that acts as "virtual" treatment capacity.

The first option is to build treatment plants and transmission lines capable of conveying the peak day
demand on a 24-hour basis. For example, if the peak day demand were 55 mgd, the treatment plants and
transmission pipes would flow 55 million gallons over the entire day, or a steady 38,000 gallons per
minute. Hourly fluctuations in demand are handled by moderate sized in-town finished water storage.

The second option is to build treatment and transmission capacity sufficient to meet the peak week
demand and rely on in-town finished water storage to meet the peak day demand, which is greater than
the peak week demand. This is sometimes referred to as virtual treatment capacity. For example, if
treatment and transmission capacity are designed for a peak week of 50 mgd, in-town finished water
storage would be built to handle the peak day, which can easily be 20 percent higher.

Evaluation of historical water use data determined that 5 mgd of virtual treatment capacity requires about
13 million gallons of additional storage, and the costs are similar. Unfortunately, that ratio escalates
rapidly and soon is not cost effective. In addition, water quality degrades when water is stored too long
which could occur with too much finished water storage capacity. Therefore, construction of virtual
capacity is not as feasible as constructing adequate treatment and transmission capacity to meet the
peak day demands.

Partnering with a nearby water provider for treatment capacity was also investigated. Based on
discussions with other entities considering plant upgrades, there are no definite treatment plant projects
that would provide partnering opportunities for Greeley at this time. However, Greeley plans to continue
communications with nearby water providers to identify future projects that may be advantageous to all
parties involved.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan74

Evaluating Raw Water Quality
Each water source requires a treatment scheme matched to the water quality. Alternative water sources
were characterized in four raw water quality categories: excellent, good, average and poor. These broad
categories and associated treatment schemes allowed Greeley to match treatment options to various raw
water sources and to make cost estimates accurate enough for water master plan decisions. These water
quality categories are defined in the following table.

Table 14. Raw Water Quality Categories

Raw Water
Quality Category Type Concentrations Examples

Excellent Hardness less than 80. Turbidity less than
10. TOC less than 2. TDS less than 100.
No parameters requiring treatment beyond
standard conventional or microfiltration.

High mountain source such
as the Poudre River at
Bellvue during normal flows.

Good Hardness less than 100. Turbidity less
than 10. TDS less than 250.
One or two parameters of concern that are
easily treated (e.g., Fe and Mn or TOC
removal via conventional treatment).

Horsetooth Reservoir
Bellvue source water
– if water quality throughout
the year is considered.

Average Hardness less than 200. Turbidity less
than 20. TDS less than 500.
Possibly parameters moderately difficult to
treat, such as algal blooms or high TOC.

Boyd Lake, Lake Loveland,
or blended water from these
reservoirs.

Poor Hardness greater than 250. Turbidity
greater than 20. TDS greater than 500.
Parameters difficult to treat, such as
sulfates or nitrates that require advanced
treatment such as electro dialysis (ED) or
reverse osmosis (RO).

Poudre River in Greeley.

Both of Greeley's filter plants, Boyd Lake and Bellvue, have multiple raw water sources. The most
probable source water was estimated to be of the following qualities.

� The existing raw water quality for Bellvue is good. The most probable future raw water sources
for Bellvue were of excellent or good quality.

� The existing raw water quality for Boyd Lake is average. The most probable raw water sources
for Boyd Lake were of all water qualities, including poor.

The existing sources for both plants are in watersheds that will require protection to maintain water
quality. Greeley is part of a coalition that works collectively to protect the watershed of the Big Thompson
River. A watershed protection group does not exist for the Poudre River.

Matching Water Quality with Appropriate Treatment Options
Raw water quality categories were paired with the appropriate treatment technology as shown in the
following table.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan 75

Table 15. Raw Water Quality and Treatment Option Matches

Raw Water
Quality Category

Appropriate Membrane
Treatment

Appropriate Conventional
Treatment

Excellent Microfiltration (Loose Membrane) Flocculation/sedimentation/filtration

Good Microfiltration with Granular
Activated Carbon filter*
(Loose Membrane)

Flocculation/sedimentation/filtration

Average Nanofiltration or reverse osmosis
(Tight Membrane)
Granular Activated Carbon filter on
any blended streams*

Flocculation/sedimentation/filtration
followed by Granular Activated
Carbon filter*

Poor Nanofiltration or reverse osmosis
(Tight Membrane)
If surface water, pretreatment with
conventional or microfiltration will
be needed. Granular Activated
Carbon on any blended streams

Conventional Treatment is Not
Adequate1

*Other processes may be needed depending on water source characteristics. Granular Activated Carbon (GAC)
used in the Water Master Plan to provide a level of cost estimates and a level of operational complexity.
1Conventional treatment with lime softening, or conventional treatment with multiple additional treatment
processes, may be adequate for some poor quality waters. However, waters with high TDS or concern with a
specific or multiple ionic species will require membrane treatment. At the water master plan level, the costs for
either are similar. Because membranes will treat any contaminant of concern and conventional treatment cannot,
only membranes are evaluated in the Water Master Plan for poor water quality.

In general, conventional treatment consists of chemical addition, slow mixing to form particles,
sedimentation of the particles, and filtration through sand or sand-like media to remove any remaining
particles. Membrane processes may or may not use chemical addition and provide filtration via “fibers”
that resemble straws or large sheets. Membranes have the ability to remove much smaller particles than
conventional filters. Some membranes have the ability to remove chemical constituents in the water.
Conventional filtration generally relies on gravity while membrane filters rely on pumps or vacuum.

Note both Bellvue and Boyd alternatives were evaluated to deliver around 100 mgd to Greeley. In the
Bellvue alternative, Boyd is kept at 38 mgd and Bellvue is expanded to 60 mgd. In the Boyd alternative,
Boyd is expanded to 80 mgd and Bellvue is kept at 20 mgd.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan76

Bellvue Water Treatment Plant Alternatives
Probable water sources for the Bellvue Water Treatment Plant are of excellent or good quality due to the
relatively pristine nature of the lands upstream of Greeley’s intake off of the Poudre River. Bellvue
treatment alternatives had to consider replacing or upgrading the existing treatment plant with
conventional treatment or loose membranes. The alternatives evaluated for Bellvue are shown in the
following table.

Table 16. Bellvue Treatment Alternatives

Source Water
Treatment Alternative Quality

Estimated Capital
Cost for Total of

60 mgd
($ million)*

Estimated
Operation &

Maintenance Cost
($/mg)*

Conventional Treatment Excellent $70.0 $100

Conventional Treatment Good $70.0 $121

Conventional and Loose Excellent
Membrane1,2

$55.8 $95

Loose Membrane2 Excellent $50.1 $92

Conventional and Loose Good
Membrane1

$63.8 $115

Loose Membrane2 Good $62.1 $112

*ENR Construction Index = 6201 (April 2000).
1Conventional treatment for the existing 20 mgd and membranes for the additional 40 mgd.
2Loose membrane = Microfiltration or ultrafiltration.

Appropriate Bellvue Alternative: Membrane Treatment
� The Bellvue alternatives provide a total capacity of 60 mgd comprised of replacing 20 mgd of

existing capacity and adding 40 mgd of new capacity.

� If raw water quality were excellent, membrane treatment for both new and existing capacity is
the preferred alternative at the Bellvue Plant. Costs are slightly lower compared to conventional
treatment. Membrane treatment is rated slightly better and membranes are easier to operate
and require less land for the equivalent amount of capacity.

� If raw water were good, membrane treatment for both new and existing capacity is again the
preferred alternative.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan 77

Boyd Lake Water Treatment Plant Alternatives
The Boyd Lake Water Treatment Plant could potentially receive any raw water quality. Both urban and
rural growth in the watersheds supplying the Boyd Lake Plant could degrade the supply to poor. On the
other hand, if the watershed protection group were successful, water quality could remain at average
quality. There are other sources that if direct piped to the treatment plant, would be considered good or
excellent water quality. Treatment alternatives for all water qualities were evaluated.

� For excellent or good raw water quality, the existing plant would require few modifications.

� For average raw water quality, the existing plant would need some additional treatment process.
Granular Activated Carbon was used in the Water Master Plan to represent the level of cost
required.

� For poor raw water quality, membrane treatment was evaluated.

For poor water quality, Boyd Lake’s existing conventional plant could be used for pretreatment prior to the
tighter membrane processes for the first 38 mgd of capacity. Because Boyd Lake’s existing conventional
plant was recently upgraded and is in good condition, Boyd Lake’s existing capacity need not be replaced
or upgraded for excellent, good, or average water quality. However, for average water quality, an
additional treatment process is recommended. Boyd Lake alternatives are shown in the following table.

Table 17. Boyd Lake Treatment Alternatives and Costs

Source Water
Treatment Alternative Quality

Estimated Capital
Cost for Total of

80 mgd
($ million)*

Estimated
Operation &

Maintenance Cost
($/mg)*

Conventional Treatment Excellent $48.6 $136

Conventional Treatment Good $48.6 $163

Conventional Treatment Average $64.6 $192

Conventional and Loose Excellent
Membrane1,2

$33.6 $124

Conventional and Loose Good
Membrane1,2

$41.6 $148

Conventional and Tight Average
Membrane1,3

$71.6 $264

Tight Membrane3 Poor $158.1 $536

*ENR Construction Index = 6201 (April 2000).
1Conventional treatment for the existing 40 mgd and membrane treatment for the additional 40 mgd.
2Loose membrane = Microfiltration or ultrafiltration.
3Tight membrane = Reverse osmosis or nanofiltration.



Chapter 6. Treatment and Transmission Alternatives
City of Greeley Water Master Plan78